
 
 
 
 
 
 
 

TRAINING AND ACCREDITATION  
OF WATER SUPPLY PROFESSIONALS 

 
 
 

 
 
 
Prepared for: 
 
The Walkerton Inquiry, Part 2 
 
July 2001 
 
Prepared on behalf of: 
 
Ontario Water Works Association (OWWA) 
Ontario Municipal Water Association (OMWA) 
 
Prepared by: 
 
Gerald B. Samuel, P.Eng. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



OWWA/OMWA - Gerald Samuel   i 

TABLE OF CONTENTS 
 

 
Table of Contents...........................................................................................i 
List of Tables .................................................................................................ii 
List of Appendices .........................................................................................iii 
[...]
DRC) subject to the 50 percent limitation previously described.  Calculation will be 
based on Continuing Education Units (CEUs) with 45 considered equal to 1 year. 
 

OTHER EXPERIENCE 
 
• Partial credit toward operating experience (both Operating and DRC) may be given 

for experience in plant or system maintenance, in the laboratory, in a different utility 
division or certification category than that which is being applied for, or in related 
(allied) trades such as plumbing, as determined or approved by the board. 
 

 
FORMAL EDUCATION REQUIREMENTS 
 
DEFINITIONS 
 
• A High School diploma (12 years) is prescribed as a desirable minimum formal 

education level for any class of certification. 
• Applicants without a high school diploma are strongly encouraged to pass a (GED) 

General Education Development test or its equivalent. 
• The formal education requirement of fourteen (14) years for Class III includes two (2) 

years of approved related or relevant college-level formal education in the 
environmental field, or specialized training, (90 CEUs) or a combination of formal 
education and training. 

• The formal education requirement of sixteen (16) years for Class IV includes four (4) 
years of approved related or relevant college-level formal education in the 
environmental field, or specialized training, (180 CEUs) or a combination of formal 
education and training. 



 

OWWA/OMWA - Gerald Samuel   93 

• Related or relevant college-level formal education includes two-year courses or 
curricula in environmental technology; and four-year B.S. degree programs in 
environmental engineering, sciences, and similar programs as approved by the board.  
Specialized training includes courses, seminars, etc., which have been approved by 
the board and evaluated in terms of CEUs. 

• Applicants lacking in formal education can take advantage of specialized operator 
training courses.  These can be substituted for formal education without limit.  This 
assures that an operator who has not had the opportunity to go to college still has the 
opportunity to advance to the highest certification class. 
 

SUBSTITUTIONS FOR FORMAL EDUCATION REQUIREMENTS 
 
Substitutions may be made for required formal education, subject to the following 
criteria. 
 
Experience 
 
• A year of operating experience (Operating or DRC) may be substituted for two (2) 

years of grade school, without limitation. 
• A year of operating experience (Operating or DRC) may be substituted for one (1) 

year of high school, without limitation. 
• A maximum of one (1) year of DRC experience in a Class II (or higher) position may 

be substituted for one (1) year of college-level formal education requirement for 
Class III certification. 

• A maximum of one (1) year of DRC experience in a Class III (or higher) position 
may be substituted for one (1) year of college-level formal education requirement for 
Class IV certification. 

• Experience applied in substitution for an education requirement cannot also be 
applied to the experience requirement. 
 

Operator Training 
 
• Specialized operator training courses, seminars, workshops, technical conferences, 

etc., as approved by the board, may be substituted for formal education without 
limitation.  Calculation will be based on CEUs. 
 

CONTINUING EDUCATION UNIT (CEU) 
 
• The CEU is defined by the National University Extension Association (NUEA) as 

“ten contact hours of participation in an organized continuing education experience 
under 
- responsible sponsorship, 
- capable direction, and 
- qualified instruction.” 
 



 

OWWA/OMWA - Gerald Samuel   94 

Examples 
 
- Ten classroom or contact hours in an approved course = 1 CEU. 
- A one-day seminar offering 6 net contact hours (not including coffee breaks or lunch) 

could be rated or credited as 0.6 CEU. 
- A basic training course of 36 net contact hours could be rated or credited as 3.6 CEU. 
 
• The CEU value of each training course, seminar, workshop, etc., should be 

determined by the sponsoring/administering agency, with the advice and concurrence 
of the board, before the course begins. 

• After consultation with authorities, it has been established 45 CEUs are comparable 
or parallel (not equal) to one year of college-level formal education for substitutional 
purposes. 
 

Other Education 
 
• Partial credit toward formal education requirements may be given for academic work 

or vocational training in allied fields, as determined by the board. 



 

OWWA/OMWA - Gerald Samuel   95 

TABLE IX – Education-Experience Equivalencies 
 
 
WHEN SHORT OF EXPERIENCE - 
 
This Education or Training 
 

May Be Substituted For Limit 

High school education No credit - 

Relevant college-level 
education, 1 year 

1 year operating or DRC 
experience 

Half of experience 
requirement 

Relevant and specialized operator 
training as approved, expressed as 
CEU 

1 year operating or DRC 
experience 

Half of experience 
requirement 

NOTE: For Class II, III, and IV certification, substitutions may be made for required experience, but with the 
 limitation that 50 percent of all stated experience requirements (both operating and DRC) must be met by 
 actual on-site operating experience in the appropriate type of plant or system. 

 

WHEN SHORT OF FORMAL EDUCATION -  
 

This Experience or Training 
 

May Be Substituted For Limit 

Operating or DRC experience, 1 year 2 years grade school None 

Operating or DRC experience, 1 year 1 year high school None 

In Class III, DRC (only) experience in 
Class II or higher, 1 year 

1 year college-level 
education 1 year substitution 

In Class IV, DRC (only) experience in 
Class III or higher, 1 year 

1 year college-level 
education 1 year substitution 

Relevant and specialized operator 
training as approved, expressed as 
CEU 

 

1 year formal education None 

 



 

OWWA/OMWA - Gerald Samuel   96 

TABLE X 
 
 
FACILITY UNITS I. II. III. IV. 

WWC* Population Served 1500 and Less 1501-15,000 15,001-50,000 50,001 and 
Greater 

WWT Range of Points 30 and Less 31-55 56-75 76 and Greater 

WD* Population Served 1500 and Less 1501-15,000 15,001-50,000 50,001 and 
Greater 

WT Range of Points 30 and Less 31-55 56-75 76 and Greater 

*Simple “in-line” treatment such as booster pumping or preventive chlorination or odor control is 
considered an integral part of a distribution or collection system. 

 

 
 
Classification of Treatment Plants (WT & WWT) 
 

I. II. III. IV. FACILITY-CLASS 
RANGE OF POINTS 30 and Less 31-55 56-75 76 and Greater 
 
 



 

OWWA/OMWA - Gerald Samuel   97 

Water Treatment Plants 
 
Assign points for every item that applies: 
 

Item Points Rating  
1. Size 

 Maximum population served, peak day 
1 pt. per 10,000 or 

part 

 

Max. 10 points 

 Design flow (avg. day) or peak month’s 

 production (avg. day), whichever is larger 
1 pt. per MGD or 

part 

 

Max. 10 points 

2. Water Supply Source 

Groundwater 3 

 
 

 Surface water 5   

 Average raw water quality (good to poor) 0-10*   

3. Adjustment** 

Aeration for CO2 2 

 
 

 pH adjustment 4   

 Stability or corrosion control 4   

 Taste and odor control 8   

 Color control 4   

4. Treatment** 

Iron or Iron/Mn. removal 10 

 
 

 Ion exchange softening 10   

 Chemical precipitation softening 20   

 Coagulation – flocculation – sedimentation 15   

 Filtration 10   

 Reverse osmosis, electrodialysis, etc. 15   

 In-plant treatment of plant sludge 6   

5. Fluoridation 5   

6. Disinfection 

Chlorination or comparable 5 

 
 

 On-site generation of disinfectant 5   

7. Laboratory Control by Plant Personnel 

Bacteriological / Biological complexity 0-10* 

 
 

 Chemical / physical complexity 0-10*   

8. TOTAL***   

**Each category should be considered a major unit process and points assigned only once for each unit or 
combined unit, i.e. for iron removal using oxidation and precipitate removal by filtration, only add ten 
points for iron removal and nothing for filtration. 
 
***If unique treatment plant conditions distort the point total, the certification board may adjust the facility 
classification.  If it considers the point system does not reflect the actual complexity of the plant. 



 

OWWA/OMWA - Gerald Samuel   98 

Wastewater Treatment Plants 
 
Assign points for every item that applies: 
 

Item Points Rating  
1. Size 

 Maximum population equivalent (P.E.) served, 
 peak day 

1 pt. per 10,000 P.E. 
or part 

 

Max. 10 points 

 Design flow (avg. day) or peak month’s 

 flow, (avg. day), whichever is larger 
1 pt. per MGD or 

part 

 

Max. 10 points 

2. Effluent Discharge 

Receiving stream (sensitivity) 0-6* 

 
 

 Land disposal – evaporation 2   

 Subsurface disposal 4   

3. Variation in Raw Wastes (slight to extreme) 0-6*   

4. Pretreatment 

Screening, comminution 3 

 
 

 Grit removal 3   

 Plant pumping of main flow 3   

5. PrimaryTreatment 

Primary clarifiers 5 

 
 

 Combined sedimentation/digestion 5   

 Chemical addition (except chlor., enz.) 4   

6. Secondary Treatment 

Trickling filter w/sec. clarifiers 10 

 
 

 Activated sludge w/sec. clarifiers 
 (including ext. aeration and oxidation ditches) 15 

  

 Stabilization ponds without aeration 5   

 Aerated lagoon 8   

7. Advanced Waste Treatment 

Polishing pond 2 

 
 

Chemical/physical – without secondary 15   

 Chemical/physical – following secondary 10   

Biological or chemical/biological 12   

 Ion exchange 10   

 Reverse osmosis, electrodialysis 15   

 Chemical recovery, carbon regeneration 4   

 Oxygen generation on site 5   

8. Solids Handling 

Thickening 5 

 
 



 

OWWA/OMWA - Gerald Samuel   99 

 Anaerobic digestion 10   

 Aerobic digestion 6   

 Evaporative sludge drying 2   

 Mechanical dewatering 8   

 Solids reduction (incineration, wet oxidation) 12   

9. Disinfection 

Chlorination or comparable 5 

 
 

 On-site generation of disinfectant 5   

10. Laboratory Control by Plant Personnel 

Bacteriologial/Biological complexity 0-10* 

 
 

 Chemical/physical (complexity) 0-10*   

11. TOTAL**   

  
 *See Table X (b). 
 
**If unique treatment plant conditions distort the point total, the certification board may adjust the facility 
classification if it considers the point system does not reflect the actual complexity of the plant. 
 



 

OWWA/OMWA - Gerald Samuel   100 

APPENDIX 7 
 
 

ONTARIO REGULATION 435/93 
(AS AMENDED BY REGULATION 154/98  

AND 539/98) 
 

REGULATION MADE UNDER THE ONTARIO 
WATER RESOURCES ACT 

 
WATER WORKS AND SEWAGE WORKS 



 

OWWA/OMWA - Gerald Samuel   101 

Appendix 7 
 

Ontario Regulation 435/93 
Regulation Made Under The 
Ontario Water Resources Act 

Water Works And Sewage Works 
 
Definitions 
 
1. In this Regulation, 
 
"facility" means a wastewater collection facility, a wastewater treatment facility, a water distribution 
 facility or a water treatment facility; 
 
"operator" means a person who adjusts, inspects or evaluates a process that controls the 
 effectiveness or efficiency of a facility, and includes a person who adjusts or directs the flow, 
 pressure or quality of the water within a water distribution facility or the wastewater within a 
 wastewater collection facility; (O.R. 539/98) 
 
"operator-in-charge" means an operator who, 
 

(a) has responsibility for the overall operation of a facility; 
(b)  

 (b) sets operational parameters for a facility or for a process that controls the 
 effectiveness or efficiency of a facility; or 
 

(c) directs or supervises operators in a facility; 
(d)  

"professional engineer" means a professional engineer as defined in the Professional Engineers Act; 
 
"wastewater collection facility" means the part of a sewage works that collects or transmits sewage 
 but does not include the part of the sewage works that treats or disposes of sewage; 
 
"wastewater treatment facility" means the part of a sewage works that treats or disposes of sewage 
 but does not include the part of the sewage works that collects or transmits sewage; 
 
"water distribution facility" means the part of a water works that supplies or distributes water but 
 does not include the part of the water works that collects, produces or treats water; 
 
"water treatment facility" means the part of a water works that collects, produces or treats water but 

does not include the part of the water works that supplies or distributes water. 



 

OWWA/OMWA - Gerald Samuel   102 

Application 
 
2.-(1)  This Regulation applies to, 
 

(a) water works to which subsection 52(1) of the Act applies; 
 

 (b) sewage works to which section 53 of the Act applies that are owned or operated 
 by the Crown or a municipality, if the sewage received by the sewage works is 
 treated; and 
 
 (c) sewage works to which section 53 of the Act applies that are not owned or 
 operated by the Crown or a municipality, if any sewage received by the sewage 
 works is, 
 
  (i) toilet, sink or culinary liquid waste, or 
  (ii) other sewage of a kind normally discharged from a residential 
  subdivision, other than storm water, ground water, surface drainage or 
  land drainage. (O.R. 539/98) 
 
 (2)  Despite subsection (1), this Regulation does not apply to a water treatment facility that 
  meets the following criteria: 
 
 1.  The facility's average daily design flow or average daily flow in the peak month of 
  the year, whichever is greater, is less than 200 cubic metres. (O.R. 539/98) 
 
 2.  There is a period of at least one month in every year when the facility does not 
  operate. 
 
 3.  The facility does not treat water except for the purpose of disinfection. 
 
 4.  In the opinion of the Director, the quality of the facility's raw water source is 
  excellent. 
 
 5.  The operator with responsibility for the overall operation of the facility has 
  successfully completed a course approved by the Director relating to the operation 
  of facilities that meet the criteria in paragraphs 1 to 4. 
 
 (3)  Despite subsection (1), this Regulation does not apply to a water distribution facility that 
 meets the following criteria: 
 

1.  The facility's average daily design flow or average daily flow in the peak month of 
  the year, whichever is greater, is less than 200 cubic metres. (O.R. 539/98) 

 
 2.  There is a period of at least one month in every year when the facility does not 
  operate. 
 
 3.  All water supplied or distributed by the facility is received from a water treatment 
  facility that meets the criteria in subsection (2) and, in the opinion of the Director, 
  the quality of the water received from the water treatment facility is excellent. 
 



 

OWWA/OMWA - Gerald Samuel   103 

 4.  The operator with responsibility for the overall operation of the facility has 
  successfully completed a course approved by the Director relating to the operation 
  of facilities that meet the criteria in paragraphs 1 to 3. 
 
 (4)  Despite subsection (1), this Regulation does not apply to sewage works described in clause 
 53 (6) (a) of the Act if, 
 
 (a)  the sewage works have a design capacity in excess of 10,000 litres per day; 
 (b)  more than one sewage works is located on a lot or parcel of land and they have, 
  in total, a design capacity in excess of 10,000 litres per day; or 
 (c)  the sewage works are not located wholly within the boundaries of the lot or 
  parcel of land on which is located the residence or other building or facility 
  served by the works. (O.R.154/98). 
 
Classification of Facilities 
 
3.-(1)  For the purposes of this Regulation, water works and sewage works are divided into 
 the following types of facilities: 
 
 1.  Wastewater collection facilities. 
 
 2.  Wastewater treatment facilities. 
 
 3.  Water distribution facilities. 
 
  4.   Water treatment facilities. 
 
 (2)  Each type of facility is classified into Class I, Class II, Class III and Class IV facilities in 
 accordance with the following rules: 
 
 1.  Facilities listed in the Ministry of Environment and Energy publication available 